

# T E S T C E R T I F I C A T E

ST-21-02-03-01

**Product:** Kastamonu Laminate Flooring 8 mm AC3/AC4

**Producer:** Kastamonu Entegre Ağaç San. Tic. Ve A.S.  
Kömürcüoğlu Cad. 4512 Sokak No:6  
41400 Gebze, Kocaeli  
TURKEY

**Order:** Determination of the impact sound reduction  
according to EN ISO 10140-3:2015 / EN ISO 717-2:2013

**Test report:** 2720697

**Test result:**

Property	Result	Declaration of impact sound reduction
Impact sound reduction according to DIN EN ISO 10140-3:2015 and EN ISO 717-2:2013	$\Delta L_w = 14$ dB	14 dB

Dresden, 03/02/2021



Head of laboratory





Engineer in charge